g =£S4

User manual

Q
3
Q
g
R
N
S
Q

i
-
/



o o
PARTS LIST \L[L"'H-f-i{'\
T | ‘

NUMBER DESCRIPTION IMAGE QTY
1 M10 X 80 Bolt, Nut, Washer CT—— 0 1
2 M10 X 75 Bolt, Nut, Washer I—— 06® 8
3 M10 X 70 Bolt, Nut, Washer C—o 0O 12
4 M10 x 65 Bolt, Nut, Washer T— 000 5
5 M10 x 65 Bolt § — 2
6 M8 x 60 Bolt, Nut, Washer T—> 00® 2
7 M10 x 20 Bolt, Washer e () 2
8 M8 x 65 Bolt, Washer =0 7
9 @50 Foot Cover 8 4
10 @50 Tube Plug = 4
11 @25 Tube Plug © 4
12 Bolt Bar @) 1
13 @38 Foot Cover @ 2
14 Grip Handle o 6
15 50 - @25 Tube Plug @ 2
16 M10 x 40 Bolt, Washer = q 2
17 M8 x 70 Bolt, Nut, Washer C—— 000 2

VirtuFit Power Tower Deluxe m




s B -‘::l-
ASSEMBLY INSTRUCTIONS \‘Llr_tﬂ'n\\

STEP 1

3 m VirtuFit Power Tower Deluxe




s D -‘:*
ASSEMBLY INSTRUCTIONS \thtﬂ'n\\

il

VirtuFit Power Tower Deluxe




s D -‘:*
ASSEMBLY INSTRUCTIONS \thtﬂ'n\\

(7]
\\\\\\\\\

1
i

)
\

5 m VirtuFit Power Tower Deluxe




p L2

o
\

n
=
o
-
Y
=
(4 =
-
n
=
-
(o]
=
kL
n
n
<

VirtuFit Power Tower Deluxe



For questions or missing parts please contact your dealer.



